| Equipment
y |

'PARTS MANUAL

Manufacturer:

ASHLAND INDUSTRIES INC. | ) MODEL__ 700

FEMA



MODEL 700. SCRAPER

HOW TO ORDER PARTS:
IMPORTANT

Be sure to state MODEL and SERTAL NO. of machine,
PART NO., DESCRIPTION, and QUANTITY needed.

Unless this is done, we cannot provide prompt
service or assure shipment of correct parts.

INDEX

=
S

PAGE

Tllustration - Assembly

Asgembly Instructions

Assembly Instructions

Assembly Instructions

I1lustration -~ Frame Assembly

Parts List - Frame Agsembly

Illustration - Pole & Axle Assembly

Parts Iist - Pole & Axle Asgsembly

Illustration - Actuating Assembly

Partg List - Actuating Assembly

Illustration -~ Bucket & Apron Assembly

Parts Iisgt - Bucket & Apron Assembly

Tllustration & Parts List - Rear Frame Section

14. Illustration & Parts List - Wheel, Hub, & Splndle

Tllustration -~ Single Idine Tock Valve

Parts Tist - Single Tine Tock Valve

17. Illustration - Pressure Retaining Sequence Valve
T1llustration - Line Check Valve

18. Parts Tist - Pressure Retaining Sequence Valve
Parts List - Line Check Valve

19. Illustration & Parts List - Right Hyd. Cyl. 5 x 16

20. ITllustration & Parts Tist - Left Hyd. Cyl. 5 x 16, 3 port

21. Illustration & Parts List - Rear Hyd. Cyl. 4 x 8

22. I1lustration & Parts Tist - Plumbing Assembly

5N
OO0 P~JO\NTH N >

. . . 1
WO S
. s s

a0
v
[ ] L]



_THHEAL NIFW \M

: =
WP TV U —

Fwvasd OMLETTLIY

/ | ‘ WEY LoV LNOSL

WISEY M7 L Noddl

— J19WIESY LIN0oNg

I TdRISSY-NOILVELSANTTI

1

PAGE



S

9.

’10.

‘-/ ’

ASSEMBLY INSTRUCTIONS FOR MODEL 700 SCRAPER
Refer to illustration on Page 1)

A suitable hoist or 1ift should be available for assembly.

Pack wheel bearings with grease and install hubs to rear
spindles and to front axle assembly on model 700D scrapers.

Install rear spindles to frame in lowest possible setting
to obtain the maximum spreading depth between cutting edge
and ground. If less depth of spread is desired, select a
lower setting or reverse the spindle - bottom to top.
Install wheels with mounted tires to hubs. -

(Steps 4 and 5 refer to model 700D scrapers only.)

Raise the front of the frame and remove the two 5/8" x 4"
bolts wihch hold the cast socket halves inside the gooseneck
post. Remove the socket halves. ‘

Roll the pole and axle assembly directly under the gooseneck
and place the cast socket halves around the ball swivel on
the axle. ILower the frame into place so that the socket
halves geat into the gooseneck. (If necessary, clamp halves
together with C-clamp while lowering gooseneck.) Replace
the two 5/8" x 4" bolts and tighten securely. Install long
shank grease fitting into hole provided. :

Raise actuating frame over bucket and lower into place so

that the holes in the arms of the actuating frame align

with the rear hole on each side of the bucket. (Point A)

Tngert 1-1/2" x 2-3/4" pins (with tab type head) from the
inside of the bucket. BSecure with 5/8" x 1-1/2" NF bolt
through bucket side with the nut and lock washer to the outside.

Connect a short chain from the cutting edge to the cross
pipe of the actuating frame then raise the bucket and
actuating frame agsembly over the main frame and lower into
place so the front of the actuating frame can be connected
to the 1-%/4" bushing on each side of the frame. (Point B)
Secure with 5/8" x 1-1/4" NC capscrews and lockwashers.

Tnstall the actuating arm bars to the front holes in the bucket.
(Point C) TInsert 1-1/2" x 2-3/4" pins (with tab type head)

from the inside of the bucket. Secure with 5/8" x 1-1/2" NF
bolt through bucket side with mut and lock washer on the outside.

Tift the end of actuating arms and connect to the brackets
on the front frame crossmember using 1-1/2" x 4-1/2" pins.
(Point D) Do not insert the pins completely.

Attach the apron actuating links (linkage with built-in
spring) to the bracket on each apron arm, (Point E) using

_the 1-5/8" x 1-1/4" shoulder pins, (with grease hole in’

threaded end). Be sure the open end of the tube containing
spring is facing downward.

PAGE

2




ASSEMBLY INSTRUCTIONS FOR 700 SCRAPER (Continued)

11, Raise the apron over the scraper and lower into place so the
" hole in the end of the arms aligns with the hole in each

side of the bucket walls. (Point F) Attach with 1-5/8" to -
1-1/4" shoulder pins (with grease hole in hexagon head).

42. Connect the opposite end of the apron actuating links,
referred to in step 10, to the bracket on the front
frame crossmember, referred to in step 9, adjacent to the
actuating arms connected from the bucket. %Point D) Insert
the pins the remainder of the way and secure tab to bracket

with 1/2" NC x 1-1/4" capscrew and lockwasher.

13, Installing hydraulic cylinders:
A. TInstall the cylinder with three hose ports on the left
side of the scraper with the rod end to the actuating frame
and the grease hole in the rod end bushing facing up. Use
1-1/8" x 3-1/4" pin at the base of the cylinder. Secure
with 3/16" x 1-1/2" cotter pins. Use 1-1/4" x 6" pin at .
the rod end of the cylinder. Secure with 1/2" NC x 1"
capscrew and lockwasher.

B. Install 1/2" NPT 90° ewivel adapters in all three ports
of the cylinder. Tighten so that the swivel will be

facing toward the rear. The extreme forward swivel will
have to be turned slightly to the outside so that the hose
will clear the swivel in the center port.

C. Connect a 1/2" x 18" hose from the forward pipe line on
the frame crossmember to the base (rear) port of the cylinder.

D. Connect & 1/2" x 38" hose from the pipe line on the back
side of the frame crossmember to the center port of the
cylinder.

E. Connect a 1/2" x 38" hose from the center pipe line on
the frame crossmember to the extreme forward port of the
cylinder.

F. Tnstall the cylinder with two hose ports on the right
side of the scraper with the rod end to the actuating frame
and the grease hole in the rod end bushing facing up. Use
the same size pins as the cylinder on the left side.

r
G. TInstall 1/2" NPT 90° swivel adapters in both ports of
the cylinder. Tighten so that the swivel will be facing
toward the rear.

H. Connect a-1/2" x 18" hose from the forward pipe line
on the frame crossmember to the base (rear) port of the
cylinder (same as left cylinder).

TI. Comnect a 1/2" x 38" hose from the remaining pipe line
on the frame crossmember to the forward port of the cylinder.

PAGE 3




14,

15.

ASSEMBLY INSTRUCTIONS FOR 700 SCRAPER (Continued)

J. Install the 4" x 8" hydraulic cylinder on the rsar of
the scraper with the rod end connected to the rear frame
section with grease hole facing up. Insert the 1 1-1/8" x
3-1/8" 8q. head pin at the base of the cylinder. Secure
with 3/16" x 1-1/2" cotter pin. Use 1-1/8" x 3-1/2" sq.
head pin at the rod end of the cylinder and gecure wlth a
3/16" x 1-1/2" cotter pin,

K. Install 3/8" x 1/2" x 90° swivel adapters in the two
ports of the rear cylinder. MTighten so the 1/2" female
threads face toward each other and somewhat to the left of
the scraper.

L. Install one 1/2" x 24" hose from the lower elbow of the
single line lock valve to the base pcrt of the cylinder.
Install the remaining 1/2" x 24" hose from the upper elbow
of the lock valve to the rod end port of the cylinder.

Install all the grease fittings and grease 1ibéra11y.
If available, place assembled scraper on level floor or
pavement and measure the distance from the cutting edge

to floor, on both left and right sides, and then adjust
axle spindles to obtain equal dlstance on both. aldes.

ASHIAND INDUSTRIES, ING.

PAGE 4



ITdEdHISESY FTHRHVHALA-NOIT GVHELSAOLATTI

>

PAGE



FRAME

MODEL 700 SCRAPER

KEY_NO.
1.
2
5e

8.

2.
10.
1.
12.

PART NO.
AGOHO1A
A4O0H01
A4500%

A40016A
AG0014A

A60001B
A60003B

A40005
A2205

A40004
A803%3

A45001

TS LIST

ASSEMBLY

DESCRIPTION
Hydraulic hose, 1/2" x 18"

Hydraulic hose, 1/2" x 38"

Pin, 1-1/8" x 3-1/4" with 3/16" x 1-1/2"
cotter pins -

Pin, 1-3/4" x 6-3/8" with tab head
Bushing, 2-1/8" x 1-3/4" x 4-3/8"

Frame - 4 wheel
Frame - 2 wheel -

Cast socket half, front (w/zerk hole)
Zerk w/long straight shank

Cast socket half, rear

Bolt, 1-1/4" NF % 7" w/locknut

Swivel hitch

Bolt, 5/8" NC x 4" w/nut & lockwasher

Pin, 1-1/8" x 3%-1/8" w/sq. head
Cotter pin, 3/16" x 1-1/2"

PAGE ©



d=-NOILVHYLSNTTI

PAGE 7



PARTS LIST

POLE & AXLE ASBEIMBLY
(4 Wheel Models only)

MODEL 700 SCRAPERS

EKEY NO. PART NO. DESCRIPTION
1. A40007D Pole & Axle Assenmbly
2. A6013 Swivel hitch, double lip
AGD13%A Swivel hitech, single lip
2. AGO14 Pin, 1-1/4" x 5-3/4", w/5/16" NC x 2-1/2" bolt
4, A40006 Ball Swivel
5. e Bolt, 3/4" x 2-1/2" w/nut & lockwasher
6. A2239 Washer, special 7/8" flat
7. ——— Nut, 7/8" NF castellated

PAGE 8



A TEWISSY DNILVODLOV

NOILYYLSNTTI

FPAGE 9



PARTS LIBT

ACTUATING ABSEWNBLY

MODEL 700 SCRAFER

KEY FO.
1.
2.
3
4,
5e
6.
7.
8.
9.

10.
1.
12.

3.
14 -
15.

PART NO.
A7004
ABOOS

A400164A
A7010
AB015
A6016
A6018

DESCRIPTION

Actuating frame

Pin, 1-1/2" x 2—3/4" with locking head

Bolt, 5/8" x 1-1/2" NP w/nut & lock washer
Pin, 1-3/4" x 6-5/8" with locking héad
Capscrew, 5/8" x 1-1/4" NC w/lockwasher

Pin, 1-1/4" x 6" w/locking haad i
Actuating link (Upper half)

Actuating link (Lower balf)

Compression Spring, 1" ID x 2" OD x 10" long -

Washer, 1" narrow rim

 Fut, 1" NF

Snoulder pin, 1-5/8" to 1-1/4" w/zerk on
threaded end

Wut, 1-1/4" NF, leck type (thin)
Pin, 1-1/2" x 4-1/2" w/locking head & zerk
‘Capserew, 1/2" NG x 1-1/4" w/lockwasgher

Actuating arm

PAGE 40




ATHHISSY

NO¥YdY % LI3ADNE-NOILVHEILSOTTI

PAGE 11



P A

BUCKET AND

MODEL 700 SCRAPER

EEY NO. PART NO.
1. A7008
5.  ABOOS
3. A2225
4. - ABO30
5. Az222
6. ——
7. 46010

R®TSES LIBST
APRON ASSBSBEMBLY

.DESCRIPTION _
Bucket

- Pin, 1 -1/2" X 2~ 3/4" w/locking head
.‘ Bolt, 5/8" x 1- 1/4" NF w/mut & lockwasher

Right cuttlng edge, 6"
Center cutting edge, 8" x 54"
Left cutting edge, 6"

Plow bolt, 1/2" x 1-3/4" w/nut
Plow bolt 5/8" x 2" w/nut

" Shoulder pin, 1-5/8" to 1-1/4" w/zerk in head

Fut, 1-1/4" NF, lock type

Shoulder pin, 1-5/8" to 1-1/4" w/zerk in
. threaded end

 Nut, 1-1/4" NP, lock btype (thin)

Aprox

PAGE 12




ILLUSTRATION
REAR PRAME BSBECTIOCN

|  PARTS LIST |
| REAR FRAME SECTION
MODEL 700 SCRAPER

KEY RO. PART NO. DESCRIPTION
| 1. A60009 Frame section
2. A60002 Pin, 1-1/8" x 3-5/8" w/sq. head
——— Cotter pin, ?{16" x 1-1/2"
3, AA0016 Pin, 1-1/2" x 6-3/8"
4, — Capacrew, 1/2" x 1" NC w/lockwasher
A4SHOG - 1/2" x 24" hydraulic hose
A45HO7 4/2" x 3/8" x 90° swivel adapter

PAGE 13



ILLUSBSTRATION
WHEEL, HUB & BSBPINDLE
ASBEMNBLY

"PARTS LIST
WHEEL, HUB & SPINDLE ASSEMBLY

MODEL 700 SCRAPER |
KEY NO. PART NO. DESCRIPTION

1. A4512 Grease seal

2. A4513 Bearing cone (inner)
3. A4544 Bearin% cup (mnner)
4. A4515 ess bearing)
De A223%3 Bearing cup {outer
6. A4516 Bearing cone (outer)

7 A4521A Wheel, 20"DC
46022 Wheel, 16" x 11" DG (opt.)
8. A4519 Wheel bolt, 9/16" NF
9. A223%5 Hub cap
10. Bolt, 3/4" x 6" w/flat washér & nut
11.  A4520 Spindle <
12. A2239 Washer, special, 7/8" flat L
13. - Nut, 7/8" NF castellated T

' g

PAGE 44



PAGE 15

TATYA X001 ESNIT FTONIS NOILZVYELSOTTI



PARTS LISBST
SINGLE LIKE LOCK VALYVE

MODEL 700 SCRAPER

XEY NO. PART NO. VESCRIPTION
* 1. A600HO Valve stem plug
* 2. A60QHO2 O-ring seal
* 3. AG00HO? Spring
* 4, AGOOHO4 Ball valve
* 5. AGO0RO5 Valve seal Bleeve
* 6.  AGOOHO6 O-ring
* 7. A6OOHO? O-ring
* 8. AGGOHOB Back up washer
* 9, AGOQHO9A Plunger Kit
10. AGOOH10 Valve housing
*41. . AGOOH1 Plug
AGQOOHA2 Complete valve assembly

* Parts sold in kit only, Kit No., A6CCHO9A

PAGE

16



ILLUSTRATION
l PRESSURE RETAINING

o SEQUENCGCE VALVE .
ZM
==

LINE CHECK VALVE

9\6 ILLUSTRATICN
O

PAGE 17



PRESBSBURE

MODEL 700 SCRAPER

LINE

KEY NO. PART NO.
1.  AGOOH13
2.  A600H14
. AGOOHAS
4.  AGOOH16
5.  AGOOHA7
6.  AGOOH8
7.  AGOOH19
8.  AGOOH20
9.  A600H21
10.  A6OOH22
1.  AG0OH23
AGOOH24
KEY §O.  PART NO.
1. AGOOH25
2.  A60026
3. AGOOH27
A600H28

PARTS
RETAINING

LIST
SEQUENCE

DESCRIPTION

Acorn cap

Jam nut

Adjusting screw
Adjusting screw o-ring
Valve body

Valve body gasket
Spring

‘Ball

Relief seal
Relief seat o-ring
Valve housing

Complete pressure valve assemnbly

"ARTS LIST
CHECK VALVE
DESCRIPTION

Check poppet
Valve body
Taper pin

Complete check valve agsembly

PAGE

VALVE

18



RIGHT

'~ MODEL 700 SCRAPER
Cylinder Part No. AS516HA18-114

KEY NO. PART NO.
1. A4QQHN7
2. A4{QOHO4
3, A400HOS
4, A4Q0HO6
5. AAOOHD7
7. A4Q0QHO8
A7010
18. A45003
1. A400HO9
12, A400H10
13, A400B11
14, AAQO0H12
A400H"2A
15. A40Q0H13
16. AJ4Q0H"4
17. A22H18
A400H1SB
PAGE 19

HYDRAULIC

CYLINDER

(5" BORE - 16" STROKE)

PARTS

LISsST

DESCRIPTION

Piston nut, 1-1/4"

Cagt iron rlng 5% 0D
Back up washer, 5" 0D
O-ring seal, 5" 0D x 1/4"
Pigton, 5"
Pigton O-ring, 1-1/4" ID x 1@5"
Shaft, 2" dia.

Pin,” -1/4" x 6"

Capscrew, 1/2" NC x 1" w/lockwasher
Pin, 1- '1/8" 3-1/4"

Cotter pin, 5/16" x 1-1/2"

Barrel Assembly, 5" ID

Head gland.-

Retainer ring

O-ring

Back up washer

Head cap

Wiper smeal, 2" ID

Capscrew, i/2" WC x 1"

Packing kit containing:

1 A400HO4 1 A400H11
2 A400HOS 2  A400H12
2 A4OOHO6 1 A400HA2A
1 AGOHS52 1 A400H14




LEFT

ILLUSBTRATION
HYDRAULIC
(3 PORT -

MIODEYL 700 SCRAPER
Cylinder Part No.

KEY NO.  PART NO.
1. A400R17
2. A4OOHOH
3, AGOOHS0
k. A400HOE
A2hz7 5. AGOHS2
. A400HO8
7.  A7010
8.
9.  A45003%
10, AGOOH30
11.  A400H10
12.  A400H1
13.  ASQOH12
~ A4OOH124
1.  “A4O0HA3
15.  A400H7A
16.  A22H18
AGOOHS 3B

PARTS

CYLINDER
5" BORE - 16" STROKE)

.

LIST

AHS516HA18-114

DESCRIPTION
Pigton nut, 1-1/4" NF
Cast iron ring, 5" 0D
Piston, 5: o
Q-ring, 5" 0D x 1
Piston O-ring, 1-1/4" ID x¢tﬁ%%% 2@
Shaft, 2" dia. ¢
Pin, A-1/u0 g 6n
Capscrew, 1/2" NC x 1"
Pin, 1- 1/8" 3=1/4"
Cotter pin, 3/16" x 1-1/2*
Barrel assembly w/sequence porting
Head gland
Retainer ring
O-ring
Back up washer
Head cap
Wiper seal, 2" 1D
Capscrew, 1/4" NC x "
Packing kit containing:

3 A400HO4 1 A400H11

1  A400HO6 1 A400QH14

1  AGOHS52 2 AJ00H12
-1 A4QOH12A

PAGE

20



MODEL 700 SCRAPER

Cylinder Part No.
KEY NO. PART NO.
1. A300HO3
2. A300HOH4
% ABCOHOS
4, A30Q0HO6
5. A300HOY
6. A45H05
7 AGOQOH?%2
8. A60002
9. A45001
10. A600H3%%
11. A%00H11
12. A3200H12
13. A22H15
A22H15A
14, A%00H13%
15, A22H17
o 16, A22H18
- A300H14B
PA GE 29

ILLUSTRATION
HYDRAULIC CYLINDER

A48H118

" Piston, 4" OD

gton O-rin 1% 1D
Fin, 1-1/8" x 3-5/8" w/sq. head

~ Packing kit containing:

(4" BORE -~ 8" STROKE)

PARTS LIST

DESCRIPTION

Pigton nut, 1" NF
Cast iron ring, 4" OD
Back up wahser
O-ring, 4" OD, 3/16"

Cotter pin? 3/16" x 1-1/2"%
Pin, 1-1/8" x 3-1/8" w/sq. head
Cotter pin, 3/16" x 1-1/2"
Barrel Assembly

Head gland

Retainer ring

O-ring

Back up wabher

Head cap

Wiper seal, 1-1/2" ID
Capscrew, 1/4" x 1"

1 A300HO4 "4 A300H12
2 A300HOS5 2 A22E15
2 A300HO6 1 A22HA5A
4 A45HOS 1 A22H17



ILLUSTRATION-PLUMBING ASSEMBTILY

sl
SRS P £ o o)
AN S ”fm' (ot

e
I/ v " -
) o fooged
o ‘f.- d'-' P~

PIiPE AND FITTINGS

I7Ei DESCRIPTION LENGTH QFY. QFY. IG. LOCATION
1. %" atd blk pipe 90-1/4 1 2 18" A to base port side cyl.
2 " o " 86-1/2 1 2 28" B to rod port side cyl.
3, " N £ o V4 - 1 38" C to center port left cyl.
4, " " " a4 2 1 24" D to E
4b. " " " $2-1/2 2 1 24 P to G
5e “ L 1 1 ?@i 24" H to base port rear cyl.
g. " - 8%%25; q 1 wq¢ 24" I to rod port rear cyl.
8. on b/ % xae” aW W0T 60 AT eyl
.18: " L I | 3-1/ q
11. %" NPT closg nipple 3
12. %" NPT x 90" elbow 10
13, . %" NPT x 452 elbow 2
4. %" NPT x 90° st. elbow 2
o (4 whee)l model requires 4)
qg¢ é: ﬁp%ot swivel adapter 1
. ee
17. Relief wvalve 1
18. Lock valve 1
19. Check valve 1 PAGE 22



